bookboon.com

Download free books at

bookbooncom



Dr. Michael Templeton: Department of Civil and Environmental Engineering, Imperial College London, UK

Prof. David Butler: Centre for Water Systems, University of Exeter, UK

An Introduction to Wastewater Treatment

Download free ebooks at bookboon.com


http://bookboon.com/

An Introduction to Wastewater Treatment
© 2011 Dr. Michael R. Templeton, Prof. David Butler & Ventus Publishing ApS
ISBN 978-87-7681-843-2

Download free ebooks at bookboon.com


http://bookboon.com/

Please click the advert

An Introduction to Wastewater Treatment

Contents

Preface
1 Introduction
1.1 The Aims of Wastewater Treatment
1.2 The Composition of Wastewater
[...]
The units of SVI are ml/g.
The measurement is typically done in a 1 litre graduated cylinder or cone and allowing at least 30 minutes for settling.
For good settleability, SVI should be in the range of 50-150. SVI outside this range indicates poor settling and may require
optimisation of the upstream biological treatment process. Specifically, a high SVI may indicate what is called ‘sludge
bulking, which is the prevalence of slow-settling filamentous bacteria which thrive in difficult growth conditions such as

low F/M, low oxygen, low nutrients, low pH, or due to the nature of the organics in the wastewater (e.g. for industrial

wastewater effluents with contaminants that are difficult to degrade).

Download free ebooks at bookboon.com

60


http://bookboon.com/

Please click the advert

An Introduction to Wastewater Treatment Nutrient Removal

6 Nutrient Removal

In addition to the removal of suspended solids and BOD from wastewater, nutrients such as nitrogen and phosphorus
are commonly targeted for removal from wastewater. This is primarily because these nutrients can cause eutrophication
of receiving waters if they are not removed from effluents. In addition, nitrogenous organic matter can exert an oxygen
demand in the environment if discharged in effluents, thereby contributing to the depletion of dissolved oxygen in receiving

waters. There are also toxicity concerns with certain forms of nitrogen (e.g. nitrate, ammonia).

6.1 Nitrification and Denitrification

Nitrification is the process of transforming the organic nitrogen in wastewater to nitrate. This is carried out by bacteria

known as Nitrosomas. The nitrification process can be represented in a simplified form as:
Organic N + O, > NH, + cells + CO,
NH, + 20, > NO, + H* + cells
Nitrifying bacteria are slow growers, energetically inefficient, and subject to environmental constraints. They are autotrophs,
using CO, as their carbon source for the synthesis of new cells and nitrogen compounds as their energy source. In mixed

cultures with heterotrophs (BOD-consumers), they are poor competitors unless organic carbon becomes depleted. The

cell yield of nitrifiers is low compared to BOD-consuming heterotrophs and therefore longer sludge ages (at least 7-10

ericsson.
com

YOUR CHANCE
'O CHANGE
'He WORLD

Here at Ericsson we have a deep rooted belief that
the innovations we make on a daily basis can have a
profound effect on making the world a better place
for people, business and society. Join us.

In Germany we are especially looking for graduates
as Integration Engineers for

¢ Radio Access and IP Networks

e |IMS and IPTV

We are looking forward to getting your application!
To apply and for all current job openings please visit
our web page: www.ericsson.com/careers

ERICSSON

Download free ebooks at bookboon.com

61


http://bookboon.com/
http://bookboon.com/count/advert/11a3fd82-96d7-e011-adca-22a08ed629e5

An Introduction to Wastewater Treatment Nutrient Removal

days) are needed when attempting to achieve nitrification.

As suggested by the simplified reactions above, there is a large oxygen requirement for nitrification — 4.2 grams of oxygen

per gram of NH,*-N oxidised. Typically at least 2 mg/l of oxygen is needed for nitrification.

Alkalinity drops during nitrification due to the production of acid (H*) - i.e. 8.6 grams of alkalinity are destroyed per gram
of NH,"-N oxidised. The pH of the wastewater can therefore be used as a process monitor and in some cases bicarbonate

may be needed to keep the pH within the optimal range (pH 6.5-8) for nitrification to continue to occur.

Nitrification can be achieved in a single-stage reactor, wherein the nitrifiers are in the same tank as conventional activated
sludge heterotrophic bacteria, or as a separate-stage process, wherein the nitrifiers and heterotrophs are kept in separate

reactors, allowing optimisation of each process separately.

The single-stage approach has the advantages of less solids wasting (due to long sludge age) and only one clarifier is
required. The disadvantages include greater oxygen requirements, secondary clarification operation is more critical, and

possible denitrification in the secondary clarifier.

The separate-stage approach has the advantages of optimisation and separate control over the two processes (BOD removal
and nitrification), yielding the possibility of overall lower oxygen demand and smaller tank volumes. The disadvantages

include more solids-wasting than the single-stage approach and two clarifiers are needed.

In some cases it may be necessary to eliminate the produced nitrate from nitrification to protect the receiving water, in
which case denitrification must be used to convert the nitrate to nitrogen gas. This is carried out by bacteria known as

Nitrobacter.
Denitrification can be represented in a simplified form as:
Organic C + NO; > N, + cells

Denitrification is an anoxic process - i.e. it does not require molecular oxygen to be present in the water, although oxygen

atoms are present within the nitrate.

The denitrification process requires organic carbon, therefore if the denitrification process is placed after BOD removal
and nitrification in series, a carbon source may need to be re-introduced into the water in order to achieve denitrification;
methanol, acetate, and ethanol are commonly used carbon sources in such cases. A process design option to avoid having
to add a carbon source for denitrification is to place the denitrifications step before BOD removal and nitrification and

recycle a portion of the nitrified water back to the front of the process for denitrification (Figure 6.1).

Download free ebooks at bookboon.com

62


http://bookboon.com/

An Introduction to Wastewater Treatment Nutrient Removal

Methanol

(a)

BOD removal Effluent
> —X ; Denitrification
4 and nitrification TP | eSS ‘U’
A

WAS WAS

(b)

Nitrified recycle

Effluent
v__,| Denitrification »| BODremoval »
4 and nitrification

S

WAS

Figure 6.1. Example process flow options for achieiving nitrification-denitrification: (a) the addition of methanol as a carbon source for
denitrification following BOD removal and nitrification, (b) the recycle of nitrified water for denitrification. The shaded processes indicate anoxic
zones while the un-shaded processes indicate aerobic zones.

Nitrification and denitrification can also sometimes be achieved in the same reactor, for example in the case of baffled

reactors in which selected aerators are shut off to create distinct anoxic zones where denitrification can take place.

6.2 Phosphorus Removal

Phosphorus is typically present in concentrations of 5-15 mg/I (as total P) in domestic wastewater, 70% of which is in the
form of soluble polyphosphate; most of the remainder is in the form of orthophosphate (HPO,>, PO,*). Conventional
primary and secondary treatment processes remove approximately 10-30% of the phosphorus in wastewater. This may
not be sufficient to meet environmental regulations, which often require phosphorus concentrations in eftluent to be

below 1 mg/l.

The biological process for removing phosphorus is based on exposing the biomass to alternating anaerobic and aerobic
conditions, which results in high uptake of phosphorus into cells (Figure 6.2), a process commonly referred to as Tuxury
cell uptake’ This alternation of conditions enhances phosphorus removal by special organisms referred to as phosphorus
accumulating organisms (PAOs) which are able to uptake 7-8% of their cell mass as phosphorus, whereas other organisms

are normally limited to 1-2% uptake.

The cells can then be removed by sedimentation as a P-rich sludge, or the phosphorus can be released from the cells
and precipitated chemically, with alum, ferric chloride, or lime. The latter process is commonly known as the PhoStrip™

process (Figure 6.3).

An alternative to the biological approach to phosphorus removal is to precipitate the phosphorus chemically by the
addition of lime, alum, or ferric chloride, typically added just prior to primary sedimentation. This causes the precipitation

of phosphates as well as hardness cations and organic matter.

Download free ebooks at bookboon.com

63


http://bookboon.com/

An Introduction to Wastewater Treatment Nutrient Removal

anaerobic aerobic

P-rich
sludge

A/Q process (anaerobic/oxic)

Figure 6.2. Phosphorus removal by cycling between anaerobic and aerobic conditions.

INFLUENT EFFLUENT
 —

-

»

WASTED SLUDGE

lime

1 P-RICH SLUDGE

Figure 6.3. The PhoStrip™ process.

A reaction of lime with alkalinity in the wastewater consumes most of the lime and produces CaCO, precipitate which

aids settling:
Ca(HCO,), + Ca(OH), » 2 CaCO, (s) + 2 H,O
Calciumionsalso combine with orthophosphate in alkaline solution to form a gelatinous precipitate, calcium hydroxyapatite:
5 Ca? + 4 OH + 3 HPO,* > Ca (PO,),OH (s) +3 H,0

A dose of 100-200 mg/l as calcium hydroxide is typically needed remove approximately 80% of the phosphate.

Download free ebooks at bookboon.com

64


http://bookboon.com/

Please click the advert

An Introduction to Wastewater Treatment

Nutrient Removal

Scale formation in tanks and pipes is a potential drawback of this approach, as well as the need to dispose large quantities

of lime sludge (1.5-2 times the conventional amount).

Aluminium and iron salts can also be used instead of lime. For alum, a simplified form of the phosphate precipitation

reaction is:

AL(SO,)143H,0 + 2 PO 5 2 AIPO, (s) + 350,> + 143 H,O

The actual reaction is more complex, due to secondary reactions with alkalinity and colloidal solids. However, in general

1.6-2.6 moles of alum (AI**) or 1.8-2.2 moles of iron (Fe**) are needed per mole of phosphorus removed. A dose of 50-

200 mg/I of alum is typically needed to remove 80-95% of phosphate. Moderately larger quantities of sludge are produced

(1.35-1.45 times the conventional amount). Alum and iron salts also improve sludge settleability and dewaterability.

SIMPLY CLEVER

We will turn your CV into
an opportunity of a lifetime

a2
i
L LS

i
i

Do you like cars? Would you like to be a part of a successful brand?
We will appreciate and reward both your enthusiasm and talent.
Send us your CV. You will be surprised where it can take you.

65

Download free ebooks at bookboon.com


http://bookboon.com/
http://bookboon.com/count/advert/b6907fa5-6d27-49ae-a477-a01a01116857

An Introduction to Wastewater Treatment Disinfection

7 Disinfection

Although not always a requirement, wastewater treatment works often include a disinfection step at the end of the process
(i.e. after secondary clarification). Disinfection may be included to protect a particularly sensitive receiving water - e.g.
if the receiving water is a bathing water. The most commonly used disinfectants in wastewater treatment are chlorination

and ultraviolet (UV) disinfection.

Chlorination involves the addition of either chlorine gas or sodium hypochlorite solution into the wastewater in sufficient
quantities to overcome the chlorine demand of the wastewater, and then allowing the chlorine residual (normally a
few milligrams per litre) to remain in contact with the water for a set period of time (normally on the order of several
minutes) in a baffled chlorine contact tank. The chlorine residual is then normally eliminated by a de-chlorination step
prior to discharge of the effluent, to prevent chlorine release into the aquatic environment. A drawback of chlorination
is the formation of a number of toxic chemical by-products due to the reaction of the chlorine with organic compounds

in the wastewater.

UV disinfection is a popular disinfection alternative in wastewater treatment since it does not require a contact tank,
does not require a step to neutralise the active disinfecting agent (as in de-chlorination), and produces few by-products
compared to chlorination. UV disinfection reactors are typically open channel, with the water spending only seconds
in contact with the UV light. The UV light is generated by mercury arc-discharge lamps which are contained in quartz
sleeves and oriented either perpendicular or parallel to the flow (Figure 7.1). The lamp sleeves must be cleaned regularly
(e.g. every day or several times per week) and replaced regularly (e.g. every few months or years). UV reactors for
wastewater treatment are typically designed to deliver a UV fluence of between 20-100 m]J/cm?, which provides high levels

of inactivation of indicator organisms (e.g. total and faecal coliform bacteria) as well as a range of waterborne pathogens.

Water

Quartz sleeve air gap

Figure 7.1. A UV lamp contained within a quartz sleeve and immersed in water.

Download free ebooks at bookboon.com

66


http://bookboon.com/

An Introduction to Wastewater Treatment Disinfection

An important water quality parameter in the design (and cost) of the UV disinfection process is the UV transmittance
(UVT) of the wastewater, which is a measure of how much UV light is absorbed by the chemical constituents in the
wastewater. This is measured using a UV spectrophotometer at a wavelength of 254 nm. Wastewater UVT values range
from 30-65% typically, while drinking water UVT values typically range from 85-98%. The lower the UVT of the water,
the more UV light must be supplied per lamp or the more UV lamps must be included within the reactor, in order to

achieve closer spacing between the lamps. Iron and humic matter are particularly UV-absorbing constituents of wastewater.

Also, suspended solids in the effluent can limit the performance of both chemical and UV disinfection processes, by
shielding target pathogens from the disinfecting agent. This is why the disinfection process is normally applied at the end

of the wastewater treatment process, when suspended solids concentrations are lowest.

Download free ebooks at bookboon.com

67


http://bookboon.com/

Please click the advert

An Introduction to Wastewater Treatment Sludge Treatment

8 Sludge Treatment

Sewage sludge is collected from primary and secondary treatment and must itself be treated. In its untreated state it is

malodorous and contains pathogens and toxic elements and compounds. The aims of sludge treatment are to:

- Reduce the volume and bulk of the sludge

- Reduce pathogens in the sludge

- Minimise the costs of disposal and transport of the sludge

- Reduce odour and vector attraction to the otherwise putrescible solids
- Satisty environmental requirements and public perception / concerns

- Generate energy (sometimes).
Primary sludge contains inorganic solids as well as coarser organic solids. It is more granular and concentrated than
secondary sludge. Primary sludge is typically 2-6% dry solids by mass. The mass production of primary sludge (M, in
kg/day) from the primary sedimentation tank can be estimated as:

Mps=sxSSxQ

where ¢ is the efficiency of the primary tank, SS is the influent suspended solids concentration, and Q is the flow rate.

With us you can
shape the future.

Every single day.

For more information go to:
Www.eon-career.com

Your energy shapes the future.

e-on

Download free ebooks at bookboon.com

68


http://bookboon.com/
http://bookboon.com/count/advert/5eb4e0e9-9cc3-4f4e-9845-a07d00ff54ee

An Introduction to Wastewater Treatment Sludge Treatment

Secondary sludge is mainly composed of biological solids. Its composition is more variable than primary sludge, depending

on process variables (e.g. attached growth processes produce more particulate sludge, whereas activated sludge produces

light, flocculent sludge). Secondary sludge is typically 0.5-2% dry solids for activated sludge processes, or 4-7% for humus

from attached growth processes. The mass production rate of secondary sludge (M, in kg/day) can be estimated as:
MsszYobsXLXQ

where Y = observed biomass yield, L is the BOD, removed by the secondary treatment, and Q is the flow rate. The value

of Y can be related to the food-to-microorganism ratio and is typically 0.2-0.4.